AANI—5Fy F
R fTEREAE

HKIS

BT FHIdh T EBFEFIZIKEE L T EELY,
BB E A I AT OIEEZF T > TLEELYN,
AREIFETHEZERT - SERARINID T EHEAL S0,

ERAIE o= RIF, KENRELTLEELY,

AL, TRRISTY EROAERTTRIEETY
AN—HEEABGOERENRLDHHZEICIE, FOMNEBEVLITFOIRTEEIC ERFZELN,

] LT % BRERA AN —5Fy b (TFaxy )
F ® | BEYEERAR

a3 — F N 15004-AT008

BT ERAE M E04261-T59012-00

BipZREns® SC20NOJ (TOYOTA 86)

A—H—HEE TOYOTA 86 (DBA-ZN6) . SUBARU BRZ (DBA-Z(6)

T UK

FA20

F =% TOYOTA 86 2012/04~. SUBARU BRZ 2012/03~
s A AN —Z 2T OEELEICDOLTIE, HEROEHRIZHHE TERHRITROTIELBIZHEY FT,
ZFD1=., "R—ADOYM - L TRURT—OEENREL LY FT,
DAy T4VT1%45° 1. 90° SEIFEBEINTHNETMN, L4 7R
i = EOTIHBDAEED T 14 VT 4 VIDREIZEBIEENHY FT,
[i]

(Bl EER &)

s EHEDA AL HKSHEI VS UA A IO THEREHEDHLV-LET,

CHEDAAILT 4 ILA— HKS/NA T RRAR—YZF A LT 1 JLZ— (52009-AK001) Ff=IE
flE

XEEEMOFRE. 2013 F3 AREDLDTY,
2012 % 6 ALIRZIC SR SN-EEADESIZ DOV TIEH KSEEEMICBELEHE &L,

2013 £ 3 A 21 BHIT (REWHES. LW TvF - y— - ITX

RETDELER
ZETNo. B ft B EHLEEAHNE
3-3.01 2012/06/15 kR
3-3.02 2013/02/01 FERER
3-3.03 2013/03/21 FEIGEM




EBS

[ZCIT  AE BT DT/ BELEDEE - 1
RS R e 2
1. /—V)LI\)—‘VO)HYF*L, ........................................................... 4
2. -'%'—“J I*/\o—“JHRﬁ'H' ............................................................... 6
2—1. 7I)-lj°/)-(-|j-_:EA s s yo)Hyﬁ-H- ............................................. 9
2—2 7_'—4”/7_5:70):5&1;“-,- ................................................... 11
2—3. j—{)bg_aﬂ‘_xo)ﬂyﬁ-”— ................................................. 12
3. /_7)'//\0_“/0)3&17“_’- ........................................................... 16
4 Hyﬁ“-’—{ﬁu ......................................................................... 16
5 Fc—RAF7vtrT DFAATIFTRIE - - - oo 16
6. ,—k_zﬁaﬁéjj-if ................................................................... 16

EE |

COEF, HKS AL —FFy FEBBEVLIFOVREELEILITHYMNES TETVFET,
AEGREREICTHEAVEE, BEEERDCRES B OOITEEEHHA LY,
BfHHE TRIIAEISEEEH SN TLDREZSTY .. REIHERAL TS,
AEFEUFFZITESANDT A S CERELE ETERZTE>TIESLY,

ARE - MRIZOT |

0@ AEFAXRHRZLREICHFFT TV EE, BEROCE=ZFADEROETERAICHIET 570, FoTULV=ZE
EWERSREERLTVEY,

AEGIIEBEFERAMTY . ARNOERIIITEHRENTIEZELY,

BEFRXIIE=ED, AERRUHERRZINI., REALF-CEICKYZFEFIIOVLTELE—IEEZE&L
MIFET,

FEBFIARERNETIV / —IILERANORT T EEEIFHAESNTOET,

AEF, PEGKBRT D ELNHY FITDTHREREAREDESZE THEECTZELY,

FERIMTBRZEED., RRD-OFELGEETHLENHYFT,

REEDEE
FETIE, FROLSHRSEFEAL, BEFDEBRLALVERLTVES,

& S {EREXERES. REXEESEASDhABSE

EL£EIFEREL. BEEES5ARIEESNIEE (AD
& SpE IAYHAORENEESNEEE
= GhAMHEE E. ML EE TS SRS () % (SERORIER UEHE) )




IN—Y )Xk

EE g HE &%
1 FAINO—337 1
2 TH TR —F Assy 1
3 TRYF AR 1
4 AR—H— 1
5 AVDZE Ly IS 1
6 ALy 1 @:ﬂ
7 oy 2 O NE 556
8 vy 918 t=10 2
9 TAVTAVY 45° 1 @E@
10 T49TAVT 90° 3
11 FAIY—FHR—R 1 @ L=4000mm
12 B4 (K) 5 e Y
13 Ry () 5 el
14 RILk M6 L=15 4
15 RILk M8 L=20 4
16 F vk M6 4 7
17 Fuk M8 4 )
18 RFVT TV M6 B 4 @
19 ATV Ty M8 F 4 @
20 TL—r7vi v M6 4
21 FL—2T v M8 4 <>
22 RISV Fa—T 1 M L=3000mm
23 HREReAE i
24 BN E 1




1. J—TI)LN—YDOES L

ERZRDBRNC. TUOVFANEEBLNY T OTAFRRFEINIL TS,
DT RIGERER UHUREAEIE L THEEEITHE T IEELY,

MINYTIDIAFRIHEFETNLTLZELY,
Q) 782 FNIN—FES L TLEEELY,

QDFAINT 4 LA—FEHLTLEEEL, (B1-1)
T K R
- AT 4 VLE—FNTHIZ, T2 D RIOBTIT
AH L URTDEN. BMERYBRLNTLIZELY,

BDQFAANTAINE— A=FEEHLTLEEELN,
(E1-2)

T EINf R

S L= EF A I TIFNBBENRHY FTIT DT,
DIR - ZITMEEFRELTLEELY,
cBNNLTE=AAILT 4 IILE— A=A VIEKYRE
LTLEELY,

&

] 1-1

X 1-2




2. v bs—YEYTITF
Xy FRIN—Y (FAINHD—5aF7, FEYFAVRRILE, ALY —F5FK—R, 7HE TR H—F Assy.
AR—HY— N aRIL b NP a9, T4 TN FXOBRYODBANLE NS EEFERLTLIEELY,
Xy FADEBEB/N—Y (T4 vT4 VTR m—RADRSE) ZEZEL. LA 72 FEROTLIESLY,

P9

KT VT4 VT ERATESERDEEEIC
BOTVWEY, LATIMIEHETEELT
&Ly,

J

1
Ve
L1
g
P10 ; é
l? /' P11 P2
1 b P10
g
@
P11

- ([TFSMILDFNERLTVET,

7T (3R—RIZRISMATILF1—T P2 #4582 ERLTVET, P10

A= 3545970 P13 &2/ SLFa—TTEET B LERLTVET,
2

EHERER

2—1. PATRZY—FAs s y DFYTIT
MOYLHANIZIUS oA A INEBLLERLTLEEL,

PT:0Y2F (x1)
P4
Q) RR—H—DiI<, OV VI EMMITTILEELY,

P4 RR—H— (x1)

@) @ TOY VT EMTTI-AR—Y—EI DD =
74 LA BMFHTERIREE LT &L, : P7 |
(& 2-1-1) —_—a

BAHOYTIZToD A M NEEZLERLTLESLY,

-P7T: 09>y (x1) X] 2-1-1

-4 -



() 7ETZH—TF Assy DRAINEIZ. O T %

T TL SN,
P2 FHE TR —F Assy (x1) P2

6) PAYFAYRRILLEFERLTGE) TOYLIE :__1
=75 T —E Assy &, (3) TIREE L1 | PT ==~
AR—H—FHL ESIZLT, TN T1ILA
R4t (FEBIZARAHH LT < &L,

FORR.T7H TR —F Assy DIMAIDEIZ R R—H—
DR MIEED LS ICLTLESLY,
(1 2-1-2)

P3TAYF AL RRIL R (X1)

2-1-2

P3

METv v, N aRIL MEFERLT,
N A ETETEY—F Assy [ ARAT T
LTLzEly, (E2-1-3)
PS5 NP aTRILE (X1)
“P6:/\>T3am (x1)
-P8: TV P18 t=1.0 (x2)

P8

2-1-3

P5

~w

2—2. FANY—Z2F7DOESTITF

ALY —Z 37 DEYFFTERZRD., AT —F2A7BEERADAT—EEEL TS,
‘Pl AANY—337 (x1)

2 () TEELTIRWV=RT—, KL b, v MEZERL T, ALY =337 ZHERmIRFF LTSN,

P14 : RIL M6 L=15 (x4)

P15 : ARJL M8 L=20 (x4)

P16 : 7y M6 (x4)

-P17: Fv M8 (x4)

P18: RTYTTy v M6 (x4)
P19: RTYTT9y v B (x4)
P20 : FL—rDyi v M6 A (x4)
P21 : JL—rD9i v B A (x4)

T K R

- FANY—Z AT IEAENEREEEDH HT=OITED & < Hf-HME (T = U FNF) [TEFFTLEELY,

s F AW —=FATHRT A IZFHLENE S TEFHFTIIZEL,
- BT HERTICE o TIE, ERDOMIAREELZY FS,

Q) EEMNTFH LG K S, RfFHF LIzl MEZARIEO L TLZELY,

A =%

@ FAIINY—F27 EERITETT MR, FEERGAMNIOS5HENK S ITEFF TS,
REZFCEVA IV —F7HBIET BN HYET,

-5 -




2—3. AT —FHR—RADESFT

KR—RET 4 T4 VT DHFFEERE 5. F—RT7 vt TVBMAHITFIE 2SBL TS,
M T7HETRY—F Assy DoF A —FATETD., BELEFAINI—FHR—ADREET 1Y T4TD
AEZHRL TS,

VA TAS P
s AN —FHR—RADORSIE, RERINDI-ORBEF-E-DHEREBEORSIZL TS0,
(RE 6. F—REEAHEI ZSHBLTLIEELN)

) () THRLERSITEDETAHAILI—FHR—RZHML T2,
P11 AANY—FR—R (x1)

Q@Y LI=A ALY —FFR—RIZ(1) THERELI=T7 4 v T4 VT ZEYFHTLEEELY,
PO JavTa 450 (X1)
P10 : D4uT42T 90°  (x3)

WIS TIA AT —FHR—ADRIITEDE T, R/ FILF2—TZUML TS,
P22 : RIAZIFa1—T (x1)

G) U LI=RNA SILF 2a—TEX AN —FR—RITEF T, 3459 T (F) ZERAL TEmEEE L TS,
(&2
P13: 845y ()

O) BELI=AAILT 4 ILEZ—ZRfFIF LTSS,

(DAL THA A NI —S5H—RET L TEH—F Assy. 74 TZH—F Assy IfRfTF LIz ivPary,
FANI—=Za7ITRFFLT S, @2)

@ F AN —FFHR—ADREEF S LBENK ST A TE2H—F Assy DAELEE /NP aHDmEEAEL.
6) TIRAFF LIE=A AL T4 WE—FHN L, FRYFAVRRILEENRD D IRV FERFFDH L TLEELN,
#E4HF FLo Nem(kgf-m)

TAYFARRIL L T=45(4.6)

NP3l ko T=39.2(4)

T EINf R

HEAAILT A IIE—FFRTDBEF. AT ILE—ENU T apFHLENE SERk%E
HIFBHEIICLT, FEHZELTLZELY,

O FAAINI—FFHR—ANREETFH LA & Z/ER A4 I —5HK—R

LT, fFFLIE=A AN —FHR—REFREHD L TL
20N,
#EtF ~JLo N-mkgf-m)

T=14.7~17.7(1.5~1.8)

7 B4 R

A ANO—ZATIZT 4 v T4 VT ERTIT BRI,

DB ZEE L TA ZFEH L THHAATLZELY,
B &S ICET T ETEDGENE, RRADBINDIEES
KHYFET, (K2-3)

FANY—Z537F




A0 A A I —FHR—REFRRTLIEELN,
P12 2459 T (KR

M sz

@ FAINI—FR—ADT 1 vT 4 TIZo—INT—TEFERLLBNTLESLY,
T—INIUOURENSEAL, T UARRHET 2BNAHY £

3. /—TI)LIs—YETIT
M TFTETBY—FAssy [THAILT 4 ILZ—FFUFTTL S, FETHT MUY [TBHBEEZIHE>TLESLY,
QI AINEFEEANTLIEELY,
7 RINA R
HKS BT O oA A IO THEREESEHILV-LET,
@)\ TYDIA FRIGFZEEUFFTTL S0,
@A) TP EIRB LIESE CRB 75°CLIL) ICUU T ORERZ 1T > TL 2 &L,
- FAIVRNDTELNC &
s A AW —SHR—ADRT 1, N—RRZIZFHE LTV &

®) 782 bNN—FEFIF TSN,

XOETFERR TR, BTIURERAZO THIHEROMHERE] ([T THERMERETE ST EELY,

4. BFIFHE GEERERIZ O kN2 —R)

KE—UELY, Vv vy—BDIARZBELET,
—EMIZITVEY, ZERDRTERLSTHH, 10 F—Tz 05 —ZMILTVET,

4-1 4-2




4-3

inT

4-5

4-7
RERT. BT
MEBEEE

4-9

44

4-6

4-8

AoF—D B —IZNE
BT, D7 RED=H. Ay
D alRFERFHTWVET

N

4-10




5.

(M. 7

). V7y bORANIZ, 7

R—R7 vt T ITFIE
R—R &I 52HACE=—ILT—TEZ LohY EERITT

&L,
BL<UNnd/ aFETcHh—XIZ LTEABIZUIBLED,

iR E=— L T—TZEN L. RBOER. Fa—TD/N\JRY,
RUH LI=TA4 VYOEBEZITE>TIEEL,

R—RZRLYLBNSHRAATLEEL,

7 KA R
Ty FDORTCEDEDERICHE -1 ZAET, LomhY &

ABESITHRAATLEEL,

0E =
Q). Viry FMREBOR—RBBICI D VI OT—TETHE

DIFTLESLY,

R—ZAORAIRUV=ZY TILDREIZLLTDOA A LD
ELoh—F% =oRYEFE-STLEELY,

- SAE30 A1 L
- IO Ay TFBM3BS3 h—R 7yt TUA AL

(4).

AADFT=Zy TILEZEBEICHAALGENS, Yy hE
ZyTILDRTEERAEDE. LIAADFTHE—AN
ThTEHIGWNES, LohY EHETZTLIEELY,

®).




6). Yy rEZwTLHBLoMY EAHE =, LUFERWNT
ZyTNEEDL, FHAATLEEL,

7 KA R

- OB, —yTILEVS Y ORI 1 mmBBRRE (BETRBRIED
MOENAS L VDGR 25D K I ITHHAATLEZE LY,

- COR. 5l ER—ANV 7y FOTOEEN SBHEEIAGNE SIS,
FETREZZTSESL,

0E =

(M. R—RHATDEENSHEHINTLVELNE SHMHIZEKY
HRELTLESEL,
Ah—, HHINATWABEIZE, PYELTLESL,
R—RARUV T4 v T4 TRIZTIFEEYHLE LD
BERALTLEEL,
EHIT. KOFBIZANITEENT. INBBNIEE
HRELTLESEL,

6. F"—REEAHE

M. "R—=R7yt>T) QW
- BT FISKWNES DT 4 v T« T DB EITERTIT.
FTRMBOLTHEET,
- REEIE BT, REEDLTHEEET,
- ANFTTHRAERBEOLET,
- R—ZAPRCNGWNED, AEZRANTELIRADFT
KiFHLETS

VATAL P
« ANFTHAT T 58E, RIDOKS (2T =y TILORAEIC
MFTLEEEL,

2. ATVLRITAVIIMEERZFRNPDTLVET DT,
DR EDEREIITHLSIFELTLEEELY,

Q). R—REFRLNOBEDHIFIZE > TER LT LM=6H,
RMBRIFHFEA00m) L Y/PELELHENESITERE L TLEELY,

_‘]0_

E: A j B
\
FERR PR
30mm
Bmu

/v L 414E = 100mm




4).

EERTHR—REFERLICERT 56, HEHEE
=3FETLEELY,
R—RIEMEIZE>TRSIZESPEL D=, h%E
OO 5#F L. KRAGEADIMLENESIC
LTLEELY,

LI
foo= oo
e NG
e f
Buw

R—AWFRLDFER
POVEFTCOEEEITZ SRR, WEICHIFZY LW TS,

HIFELESIZL, RBEEL-ETAMIRITENTESLY,

X, =R EIZELPZOET-Y ., BAZY LGENKSITL TS, RET ARG, TESET

_‘]1_




OIL COOLER KIT

INSTALLATION MANUAL

HKIS

NAME OF PRODUCT

OIL COOLER KIT

PART NUMBER 15004-AT008

APPLICATION TOYOTA 86(DBA-ZN6) - SUBARU BRZ(DBA-ZC6)
ENGINE FA20

YEAR TOYOTAS86 2012/04- / SUBARUBRZ 2012/03-
REMARKS

X This kit was designed on a JDM vehicle and has not yet been tested in

other markets.

e The oil cooler’s position may be varied according to the vehicle’s
specification(s); therefore, it is required to fabricate brackets, cut and
assemble hoses.

¢ One 45° fitting and three 90° fittings are included in this kit; however, other
types of fitting may be required due to the kit parts’ layout.

[Required Parts)
¢ New Engine Oil: HKS Engine Oil is recommended to use.
¢ New Oil Filter; Factory oil filter or HKS Hybrid Sports Oil Filter (P/N
52009-AK001) is recommended to use.

S This application was confirmed by February 2013.

REVISION OF MANUAL
Rev. Number Date Details
3-3.01 2012/6 1% Edition
3-3.02 2013/2 Remarks were added.
3-3.03 2013/3 English manual is added.
Published in March, 2013 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE /ATTENTION / SAFETY PRECAUTIONS «+rvvexrreeereerrrmrmummmaerreemrmnnnnaaeeeeeennnnnaaeeeees 2
PARTS LIST  -rrreevrrreeeereemmnnnnnnmmaeeeteeennnneas it aeteteanrrtee e aetteeesrse e e e teeeaaareaaeeeeeeeeesnnaanaaeas 3
1. REMOVAL OF FACTORY PART S 1 e trertrntttttattiataittieiatsstsaeiaissassassasaassanssisaasaassanaasaas 5
2. INSTALLATION OF KIT PARTS  ctrtttttttiitiitiiiii it st s st a e 8

2-1. Installation of Adapter Thermo Assemb|y ...................................................................... 8

2-2. Installation Of Oil COOIEr COE «++«r+rrrerrrrrmntrantrittriaraa e
2-3. Installation Of Oil COOIEr HOSE: -+« ++xrrrrrrrrrranrernnaraessrssais s saaessarnrssae s

3. REINSTALLATION OF FACTORY PARTS «+eevrrreetteeertuunmmaaarmmmmmmmnnnmaaarremmmnmnnaaaaeereeemnnn 10
4. EXAMPLE OF INSTALLATION  -:+++reetteesttuuntmaaetttmmutuunaaaettesnnteanaaeeeeemnmnianaereeennnnn 13
5. HOSE ASSEIMBLY :+++tccesssensseeeeeteanuuuunmaaaaattentttunaaaatteesttnnaaatteesttnnaaateerr 19

6. HOSE INSTALLATION  ++++exrseesaaaaaaasaaasaaasaaasaaasaaasaassaassaassaassaassaassaassaassaassssssassssassaasnns

INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

‘SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING: Indicates risk of serious injury and/or possible death.

& CAUTION: Indicates risk of serious injury and/or possible property damage (i.e. vehicle damage as from
use of this product.).




PARTS LIST

NO. DESCRIPTIONS QT IMAGE REMARKS
1 Oil Cooler Core 1
2 Adapter Thermo 1
3 Attachment Bolt 1
4 Spacer 1
5 Banjo Bolt 1
6 Banjo 1
7 O-ring 2 o I.D. 55.6mm
8 Copper Washer 18 t=1.0 2
9 Fitting 45° 1 @EB:H
10 Fitting 90° 3
11 Oil Cooler Hose 1 @ L=4,000mm
12 Tie Wrap (L) 5 y
13 Tie Wrap (M) 5 )
14 Bolt M6 L=15 4 wmi'
15 Bolt M8 L=20 4
16 Nut M6 4 Sd
17 Nut M8 4 Y
18 Lock Washer M6 4 @
19 Lock Washer M8 4 @
20 Flat Washer M6 4
21 Flat Washer M8 4
22 Spiral Tube 1 M
23 Instruction Manual 1
24 Installation Manual 1




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable from the battery.

(2) Remove the front bumper @

(3) Remove (Doil filter. (Dia. 1-1)

NOTE
* Before removing the ail filter, clean the installation
surface of the engine side. Make sure to remove
foreign objects and/or dust from the inside.

Dia.1-1
(4) Remove (oilfilter union. (Dia. 1-2)
NOTE
* Prepare a waste cloth or container to catch oil @
spilled when removing the union.
» Make sure to keep the removed oil filter union in a
safe place.
Dia.1-2




2. INSTALLATION OF KIT PARTS

% Make sure there is no scratch on kit parts (Oil Cooler Core, Attachment Bolts, Oil Cooler Hoses, Adapter Thermo
Assembly, Spacers, Banjo Bolt, and Fittings). Remove foreign objects from parts.
2% Determine the parts layout referring to the parts’ specifications such fittings’ shape and/or hoses’ length.

P9 KThis diagram shows a typical piping for this kit.
Actual piping may vary depending on the
m vehicle’s specification(s).
"
L1
1
1
e
11
|1
i/ 1
1 1
| 11
1 1
P10 - 1
/I
l ‘I’ ' P11 P2
g ¢ P10
g
4
@
P11
e=@» (il Flow Direction
77T Wrap the provided Spiral Tube (P22) around the shaded area of the hose. P10
Eﬁj‘: Secure the Spiral Tube using Tie Wraps (M) at the indicated points.
Dia.2

HOSE DIAGRAM

2-1. Installation of Adapter Thermo Assembly

(1) Apply athin coat of the engine oil to the O-ring.
* P7:O-ringx 1
| P4
(2) Install the O-ring to the groove on the Spacer.
P4: Spacer x 1
(3) Temporarily install the Spacer with the O-ring to M~ "e—=—
the engine fiter installation position. | P7 |/
(Dia.2-1-1) l——a
(4) Apply athin coat of the engine il to the O-ring.
- P7: O-ring x 1 Dia. 2-1-1




®)

©)

@)

2-2.

@

@

Install the O-ring to the groove on the inside of
the Adapter Thermo Assembly.

» P2: Adapter Thermo Assembly x 1

Temporarily install the Adapter Thermo
Assembly with the O-ring on the Spacer
installed in (3) using the provided Attachment
Bolt.

Make sure a convex part of the Spacer fits into
the outer groove on the Adapter Thermo
Assembly (Dia. 2-1-2)

» P3: Attachment Bolt x 1

Temporarily install the Banjo to the Adapter
Thermo Assembly using the provided Copper

Washer and Banjo Bolt.
P5: Banjo Bolt x 1

P6: Banjo x 1
P8: Copper Washer 18mm t=10 x 2

Installation of Oil Cooler Core

P2 & P7 P3

Dia.2-1-2

P5

P6

P8

Dia. 2-1-3

Determine the installation position of the Oil Cooler Core. Fabricate brackets to install and secure the core.

P1: Oil Cooler Core x 1

Temporarily install the Oil Cooler Core to the vehicle using the core brackets fabricated in (1), provided bolts, and

nuts.

P14: Bolt M6 L=15 x 4
P15: Bolt M8 L=20 x 4
P16: Nut M6 x 4
P17: NutM8 x 4

NOTE

+ P18: Lock Washer M6 x 4
= P19: Lock Washer M8 x 4
= P20: Flat Washer M6 x 4
- P21: Flat Washer M8 x 4

For the optimum performance of the oil cooler core, install the core in a well-ventilated position such as inside a

fender.

Make sure the oil cooler core does not come in contact with the vehicle’s body.
Modification of the vehicle’s body may be required depending on the installation position of the oil cooler core.

(3) Make sure the Qil Cooler Core does not come in contact with any other parts of the vehicle. Tighten bolts to secure

the Oil Cooler Core.

/N caution

@ Do not apply excessive force to the oil cooler core during installation.
If neglected, the oil cooler core may be damaged by the engine vibration.




2-3. Installation of Oil Cooler Hoses

@)

For installation and assembly of the hose and fittings, refer to “5. HOSE ASSEMBLY" of this manual.

Determine the length of the oil cooler hose and angle of the fittings required to connect the Adapter Thermo
Assembly and Oil Cooler Core.

NOTE

@

©)

(4)

©)

©)
@)

®)

NOTE ,
« If the factory oil filter is used with this kit, make Oil Cooler Hose

sure there is adequate clearance between the oil
filter and banjo before tightening the bolt and

banjo bolt.

©)

NOTE
e When installing the fittings to the oil cooler core,
hold “B” and tighten “A” to avoid damage to the )
boss. (Dia.2-3) Dia.2-3

The hose length must be the minimal length with extra slack to the ail cooler hose to absorb the engine vibration.
(Refer to “6. HOSE LAYING” of this manual.)

Cut the provided Oil Cooler Hose to the length required.

P11: Oil Cooler Hose x 1
Install the fitting selected in (1) to the cut Oil Cooler Hose.

P9: Fitting 45° x1
P10: Fitting 90° x 3

Cut the Spiral Tube to wrap the Oil Cooler Hose.
P22: Spiral Tube x 1

Wrap the Spiral Tube around the Oil Cooler Hose. Secure the tube at both ends of the hose using Tie Wraps.
(Dia. 2)

P13: Tie Wrap (M)
Temporarily install the Oil Filter.

Temporarily install the assembled Oil Cooler Hose to the Adapter Thermo Assembly, the Banjo temporarily
assembled to the Adapter Thermo Assembly, and the Oil Cooler Core. (Dia. 2)

Adjust the position of the Adapter Thermo Assembly and the angle of the Banjo so the Oil Cooler Hoses do not
come in contact with any other parts of the vehicle. Remove the ail filter temporarily installed in (6); then, tighten the
Attachment Bolt and Banjo Bolt to the tightening torque specified below:

Tightening Torque N-m(kgf-m)
Attachment Bolt: T=45 (4.6) / Banjo Bolt: T=39.2 (4)

Make sure the Oil Cooler Hose does not come
in contact with any other parts of the vehicle.
Securely tighten the Oil Cooler Hose.

Tightening Torque N-m(kgf-m) T=14.7-17.7
(1.5-1.8)

Oil Cooler Core

(10) Bundle the Qil Cooler Hose using the provided Tie Wrap.

P12: Tie Wrap (L)

/A cauTion

@ Do not use a sealing tape as a fitting for the oil cooler hoses.
If neglected, the tape may enter into the engine internal which may result in the engine damage.

-6-



3. REINSTALLATION OF FACORY PARTS

(1) Install the Adapter Thermo Assembly to the oil filter. Refer to the factory service manual for the tightening torque.

(2) Add the adequate amount of the engine oil.

NOTE
The use of HKS’ engine oil is recommended.

(3) Reconnect the negative terminal to the battery.
(4) Startthe engine. Check the following after idling (when the oil temperature exceeds 75°C):
 Make sure oil is not leaking.

 Make sure the oil cooler hoses do not come in contact with any other parts of the vehicle.

(5) Reinstall the front bumper.

2 After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the Instruction Manual.

4. EXAMPLE OF INSTALLATION

The following diagrams shows installation of the oil cooler core inside the front bumper on the driver’s side.
X Positions of the horn and washer fluid inlet are relocated.
Modification of the inner fender is required to improve ventilation.

Dia. 4-1 Dia. 4-2

Dia. 4-3 Dia. 4-4




Modify this
portion.

Dia. 4-5 Dia. 4-6

Dia. 4-7 Dia. 4-8

Dirill a hole on the inner fender.
Mesh plate is installed to protect the core.

N\

Drill a hole for relocation.

Dia. 4-9 Dia. 4-10




5. HOSE ASSEMBLY

(1) Wrap a vinyl tape around the portion of the hose to cut.
Cut the hose at a right angle to the hose using a sharp iron saw.
After cutting the hose, remove the tape, clean the inner surface of the
hose, remove the burr, and trim the wires come out from the hose.

(2) Twist the hose and push it into the inside of the socket.

NOTE

Make sure to push the hose into the tiered part in the back of the
socket thread

@ IMPORTANT
(3) Mark the hose periphery of the socket’s back end with a pen or tape.

(4) Apply one of the following oils fully to the inner surface of the hose and
attachment’s thread.

SAE30 Oil
Aeroquip FBM3553 Hose Assembly Oil

(5) Push the attachment into the hose carefully by one hand. Engage

the socket and the attachment's thread and hold the hose tightly by
another hand.




(6) When the socket and attachment are engaged securely, turn the
attachment to tighten using a wrench.

NOTE
Leave approximately 1mm clearance between the attachment and
socket when tightening the attachment.
Hold the hose during tightening the attachment so the hose will
not be pushed out from the original socket’s position.

@® IMPORTANT

(7) Make sure the hose is positioned properly (check by the mark on the
hose.
If the hose is pushed out, do the hose assembly procedures all over
again.
Make sure there is no foreign object left inside the hose and fitting.
Soak the hose in water and apply air pressure. Make sure air is not
leaking.

6. HOSE INSTALLATION

(1) Installation of Hose Assembly

- Install the fitting that is more difficult to install first. Temporarily
tighten the fitting by a hand.
Install another side of the fitting as well. Temporarily tighten the
fitting.
Tighten one side of the fitting with a spanner wrench.
Check the fitting and hose angle so the hose will not be twisted.
Tighten another fitting by another hand.

NOTE

When using a spanner wrench, make sure to put the wrench on the hexagon part of the attachment as
shown in the diagram above.

(2) Make sure the stainless wire does not come in contact with any other

parts of the vehicle since it is functioned as pressure resistant
element.

(3) The hose is easy to be deformed by excessive bent or twist. Make
sure the bend angle is not less than the minimum bending radius
(200mm).

-10 -



(4)

If the hose must be routed over the high pressure area, make sure to
leave extra slack to the hose as shown in the diagram on the right.
The hose length may be changed due to the pressure; therefore,
extra slack must be left to avoid excessive tension to the hose.

CAUTIONS FOR HANDLING HOSES

Avoid excessive bending when installing the hose in a narrow place.
Do not place a heavy object on the hose. Do not step on the hose.
For storage, keep the hose without bending or keep it in the form of coil loosely.

-11 -



	15004-AT008(E04261-T59012-00)日本文.pdf
	15004-AT008(E04261-T59012-00) 86_BRZ英文

